CCS

FCC CFR47 PART 15 SUBPART C
INDUSTRY CANADA RSS-210 ISSUE 7
CLASS Il PERMISSIVE CHANGE

CERTIFICATION TEST REPORT
FOR

INTEL 1000 SERIES WIFI CARD
(TESTED INSIDE OF LENOVO THINKPAD X200/X201 TABLET SERIES)

FCC MODEL NUMBER: 112BNHMW
IC MODEL NUMBER: 112BNHU

FCC ID: PD9112BNHU
IC: 1000M-112BNHU

REPORT NUMBER: 09U12794-1

ISSUE DATE: SETEMBER 18, 2009

Prepared for
INTEL CORPORATION
2111 N. E. 25TH AVENUE
HILLSBORO, OR 97124, U.S.A.

Prepared by
COMPLIANCE CERTIFICATION SERVICES
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

Revision History

Issue
Rev. Date Revisions Revised By
- 09/18/09 Initial Issue T. Chan
Page 2 of 75
COMPLIANCE CERTIFICATION SERVICES FORM NO: CCSUP4701C

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of CCS.



REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009

FCC ID: PD9112BNHU IC: 1000M-112BNHU
TABLE OF CONTENTS
1. ATTESTATION OF TEST RESULTS. ...ttt ssss s s s s 5
2. TEST METHODOLOGY ...t isss s s ssss s s ssss s s ass s s snn s e ssnns s nas 6
3. FACILITIES AND ACCREDITATION......ccciiiitriirins s sss s sassssssnesnsas 6
4. CALIBRATION AND UNCERTAINTY ...oooiiiiermnrnrrrnsnrs s ssssss s ssssss s ssssssss s ssssssss s 6
4.1. MEASURING INSTRUMENT CALIBRATION .......ccociiiiiiiie e 6
4.2, SAMPLE CALCULATION......ooooeeeeeeeeee e 6
4.3, MEASUREMENT UNCERTAINTY ....ooeeeee e 6
5. EQUIPMENT UNDER TEST ....cccootriirimrrinsner s s ssssss s ssssssss s sssssss s s ssssssssssssssssssass 7
5.1, DESCRIPTION OF EUT ... 7
5.2.  MAXIMUM QUTPUT POWER. ... 7
5.3.  DESCRIPTION OF CLASS Il PERMISSIVE CHANGE...........ccccoiiiiiiiiiiiieieiee 7
5.4. DESCRIPTION OF AVAILABLE ANTENNAS ... 7
5.5,  SOFTWARE AND FIRMWARE .......ooo e 7
5.6. WORST-CASE CONFIGURATION AND MODE .........ccooiiiiieeeeee e 7
5.7. DESCRIPTION OF TEST SETUP.....ccoiiiiiiee e 8
6. TEST AND MEASUREMENT EQUIPMENT .......coooomiiiiiiriinnir s sss s 10
7. RADIATED TEST RESULTS ..ot sansssas s ssan s 11
7.1, LIMITS AND PROCEDURE ........cccooiiieeeee ettt 11
7.2.  TRANSMITTER ABOVE 1 GHz (ACON ANTENNA) ....ooooiiiiiiiiiiie e 12

7.21. TRANSMITTER ABOVE 1 GHz FOR 802.11b MODE IN THE 2.4 GHz BAND ..12
7.2.2. TRANSMITTER ABOVE 1 GHz FOR 802.11g MODE IN THE 2.4 GHz BAND ..21
7.2.3. TRANSMITTER ABOVE 1 GHz FOR 802.11n HT20 MODE IN THE 2.4 GHz
BAND 30

7.2.4. TRANSMITTER ABOVE 1 GHz FOR 802.11n HT40 MODE IN THE 2.4 GHz
BAND 39

7.3. TRANSMITTER ABOVE 1 GHz (WISTRON ANTENNA)........coviieieeeeeee 48
7.3.1. TRANSMITTER ABOVE 1 GHz FOR 802.11b MODE IN THE 2.4 GHz BAND ..48
7.3.2. TRANSMITTER ABOVE 1 GHz FOR 802.11g MODE IN THE 2.4 GHz BAND ..52
7.3.3. TRANSMITTER ABOVE 1 GHz FOR 802.11n HT20 MODE IN THE 2.4 GHz
BAND 56
7.3.4. TRANSMITTER ABOVE 1 GHz FOR 802.11n HT40 MODE IN THE 2.4 GHz
BAND 60

7.4. WORST CASE RECEIVER ABOVE 1 GHZ ccuuueveveeeeeeeeeiasasisnsaaans 64

7.5. WORST CASE BELOW 1 GHZ .o 65

8. AC POWER LINE CONDUCTED EMISSIONS ........cooccciicrirrrrcesscs s s s e s s s nmssssss s s s e s e eenns 68
Page 3 of 75

COMPLIANCE CERTIFICATION SERVICES FORM NO: CCSUP4701C

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of CCS.



REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009

FCC ID: PD9112BNHU IC: 1000M-112BNHU
£ TR = 1 o o [ 10 PP 72
Page 4 of 75
COMPLIANCE CERTIFICATION SERVICES FORM NO: CCSUP4701C

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of CCS.



REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: INTEL CORPORATION
2111 N. E. 25TH AVENUE
HILLSBORO, OR 97124, U.S.A.

EUT DESCRIPTION: INTEL 1000 SERIES WIFI CARD ((TESTED INSIDE OF LENOVO
THINKPAD X200/X201 TABLET SERIES)
FCC MODEL.: 112BNHMW
IC MODEL.: 112BNHU
SERIAL NUMBER: N/A
DATE TESTED: SEPTEMER 13-XX, 2009
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass
INDUSTRY CANADA RSS-210 Issue 7 Annex 8 Pass
INDUSTRY CANADA RSS-GEN Issue 2 Pass

Compliance Certification Services, Inc. (CCS) tested the above equipment in accordance with
the requirements set forth in the above standards. All indications of Pass/Fail in this report are
opinions expressed by CCS based on interpretations and/or observations of test results.
Measurement Uncertainties were not taken into account and are published for informational
purposes only. The test results show that the equipment tested is capable of demonstrating
compliance with the requirements as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by CCS and all revisions are duly noted in the revisions
section. Any alteration of this document not carried out by CCS will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by NVLAP, NIST, any agency of the Federal Government, or any
agency of any government.

Approved & Released For CCS By: Tested By:
"y P s
! : "":‘P'
THU CHAN MENGISTU MEKURIA
EMC MANAGER EMC ENGINEER
COMPLIANCE CERTIFICATION SERVICES COMPLIANCE CERTIFICATION SERVICES
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4-2003, FCC
CFR 47 Part 2, FCC CFR 47 Part 15, RSS-GEN lIssue 2, and RSS-210 Issue 7.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 Benicia
Street, Fremont, California, USA.

CCS is accredited by NVLAP, Laboratory Code 200065-0. The full scope of accreditation can be
viewed at http://www.ccsemc.com.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2, SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.52 dB
Radiated Disturbance, 30 to 1000 MHz 4.94 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT
The EUT is an 802.11b/g/n transceiver Intel Wi-Fi card 1000 Series.

The radio module is manufactured by Intel Corporation.

5.2. MAXIMUM OUTPUT POWER

The test measurement passed within = 0.5dBm of the original output power.

5.3. DESCRIPTION OF CLASS Il PERMISSIVE CHANGE

The major change filed under this application is adding portable tablet Lenovo ThinkPad
X200/X201 Tablet Series.

5.4. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes a PIFA antenna, with a maximum gain of -0.39 dBi.

5.5. SOFTWARE AND FIRMWARE

The test utility software used during testing was CRTU version 5.10.25.0.

5.6. WORST-CASE CONFIGURATION AND MODE
The tests were performed on full test worst case channel with ACON antenna installed since it
has higher antenna gain, and some spot check with Wistron antenna since it has same type but
lower gain antenna.

The worst-case channel is determined as the channel with the highest output power.

The worst-case also investigated for X, Y, Z, and mobile orientation of the support laptop.
Mobile position was turned out as worst-case orientation.
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5.7. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

PERIPHERAL SUPPORT EQUIPMENT LIST
Description | Manufacturer Model Serial Number FCCID
LAPTOP LENOVO X201 TABLET R9-09BIN 09/07 DoC
AC/DC LENOVO 42T4421 11S42T4420Z21ZF3C976523 DoC
1/0 CABLES
1/0 CABLE LIST
Cable Port # of Connector Cable Cable Remarks
No. Identica Type Type Length
Ports
1 AC 1 AC Un-Shielded 1.0m N/A
2 DC 1 DC Un-Shielded 20m Ferrite at one End
TEST SETUP

The EUT is installed in a host laptop computer during the tests. Test software exercised the
radio card.
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SETUP DIAGRAM FOR TESTS

MAIN POWER SOURCE
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DATE: SEPTEMBER 18, 2009

IC: 1000M-112BNHU

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
TEST EQUIPMENT LIST

Description Manufacturer |Model Asset Cal Due
Spectrum Analyzer, 26.5 GHz  |Agilent / HP E4440A C01179 08/24/10
EMI Test Receiver, 30 MHz R&S ESHS 20 N02396 05/06/11
LISN, 30 MHz FCC LISN-50/250-25-2  [N02625 10/29/09
Preamplifier, 1300 MHz Agilent / HP 8447D C00885 12/16/09
Preamplifier, 26.5 GHz Agilent / HP 8449B C01052 02/04/10
Antenna, Horn, 18 GHz EMCO 3115 C00945 01/29/10
Antenna, Bilog, 2 GHz Sunol Sciences JB1 C01011 01/14/10
Reject Filter, 2.4-2.5 GHz Micro-Tronics BRM50702 N02685 CNR
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FCC ID: PD9112BNHU

DATE: SEPTEMBER 18, 2009
IC: 1000M-112BNHU

7. RADIATED TEST RESULTS

71, LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209

IC RSS-210 Clause 2.6 (Transmitter)

IC RSS-GEN Clause 6 (Receiver)

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m) at 3 m (dBuV/m) at 3 m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54
TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane. The antenna to
EUT distance is 3 meters. The EUT is configured in accordance with ANSI C63.4. The EUT is set
to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 1 MHz for peak measurements and 10 Hz for average measurements.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each appplicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

RESULT
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7.2, TRANSMITTER ABOVE 1 GHz (ACON ANTENNA)

7.2.1. TRANSMITTER ABOVE 1 GHz FOR 802.11b MODE IN THE 2.4 GHz
BAND

RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ
- Agilent 14:16:47 Sep 8, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.385 28 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 63.61 dBpv 2 25000000 GHz

#Peak

Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
5.00000000 MHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
Swp on O

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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IC:

1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, HORIZ

e Agilent 14:17:22 Sep 8, 2009

R T

Freg/Channel

Project: 020127241

Ref 110 dBpv #Atten 0 B

Mkr1 2.385 48 GHz
47.50 dBpY

#Peak
Log

Start Freq
231000000 GHz

Center Freq
2735000000 GHz

Stop Freq
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

[+

FTun

Swp

Start 2.310 00 GHz
#Res BW 1 MHz

#VBW 10 Hz

Stop 2.390 00 GHz
Sweep 6.238 s (2001 pts)

Freq Offset
0.00000000 Hz

Signal Track
On off
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RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT
e Agilent 14:08:02 Sep 8, 2009 R T |FregiChannel

Project: 0911 2794-1 Mkr1 2.388 56 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 66.80 dByv 2 25000000 GHz
#Peak
Log
Start Freq
231000000 GHz
Stop Freq
239000000 GHz
[

CF Step
5.00000000 MHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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IC:

1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, VERT

e Agilent 14:09:11 Sep 8, 2009

R T

Freg/Channel

Project: 02127241

Ref 110 dBpv #Atten 0 B

Mkr1 2.385 48 GHz
47.33 dBpY

#Peak
Log

Start Freq
231000000 GHz

Center Freq
2735000000 GHz

Stop Freq
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

<

FTun

Swp

Start 2.310 00 GHz
#Res BW 1 MHz

#VBW 10 Hz

Stop 2.390 00 GHz
Sweep 6.238 s (2001 pts)

Freq Offset
0.00000000 Hz

Signal Track
On off
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RESTRICTED BANDEDGE (HIGH CHANNEL, HORIZONTAL)

HIGH CHANNEL RESTRICTED, PEAK, HORIZ
e Agilent 14:22:56 Sep 8, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.483 698 00 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 65.28 dBpv 5 45175000 GHz
#Peak
Log
Start Freq
2.48350000 GHz
Stop Freq
2.A0000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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HIGH CHANNEL RESTRICTED, AVG, HORIZ
e Agilent 14:23:25 Sep 8, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.488 615 00 GHz

Center Freq
Ref 110 dByv #Atten 0 dB 51.10 dByY
ok enZ ] 249175000 GHz

Log
Start Freq
2 483850000 GHz
; Stop Freg
250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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RESTRICTED BANDEDGE (HIGH CHANNEL, VERTICAL)

HIGH CHANNEL RESTRICTED, PEAK, VERT
e Agilent 14:27:38 Sep 8, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.483 797 00 GHz Centor F
17! enter Freq
Ref 110 dBpv #htten 0 B 64.74 dBpv 5 45175000 GHz
#Peak
Log
Start Freq
2.48350000 GHz
Stop Freq
2.A0000000 GHz

CF Step
1.65000000 hHz
A|Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)

Page 18 of 75
COMPLIANCE CERTIFICATION SERVICES FORM NO: CCSUP4701C
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of CCS.




REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HIGH CHANNEL RESTRICTED, AVG, VERT
e Agilent 14:28:03 Sep 8, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.488 648 00 GHz

Center Freq
Ref 110 dByv #Atten 0 dB 49.56 dByY
ok enZ ] 249175000 GHz

Log
Start Freq
2 483850000 GHz
; Stop Freg
250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12794-1

FCC ID: PD9112BNHU

DATE: SEPTEMBER 18, 2009
IC: 1000M-112BNHU

HARMONICS AND SPURIOUS EMISSIONS

Test Engr:
Date:
Project #:
Company:

MENCGISTU MEKURIA

101708

08012794

High Frequency Measurement
Compliance Certification Services, Fremont fm Chamber

INTEL CORPORATIONS

112BNHMW
FCC PART 15.247/RS 5210
TX, b MODE
Measurement Fraquency Amp

Distance to Antenna

Analyzer Reading

Antenma Factor

Cahle Loss

FPreamp Gain

D Corr Dustance Correct to 3 meters

Az
Paak
HFF

Average Field Strength @ 3m
Calmilated Peak Field Strength
High Pass Filter

: INTEL 1000 S5ERIES WIFI MODULE INSIDE LENOVO CARAMFL-3 TABLET LAFTOP

Average Field Strength Limit
Peak Field Strength Limit
Margin vs. hverage Lirmt
Iarzin w5, Peak Linut

f
GHz

(m}

Read

Amp
dB

D Corr

Corr.
AdBuVim

Limit
dBuVim

Low Channel {24

4824

4L7T

330

44.0

T4.0

4.824

338

330

6.2

54.0

T.236

L8

#2

45.0

T4.0

T.236

20.2

35z

i

54.0

4824

40.4

330

4.8

T4.0

4.824

9.3

330

LT

54.0

T.236

3T

#2

43.2

T4.0

T.236

5.2

35z

34

54.0

T e e e
- H L -HgL - -

Mid Ch

1243700 MHz}

4874

433

331

4874

380

331

T.311

3l

#3

T.311

8.0

353

4874

412

331

4874

334

331

T.311

380

#3

T.311

257

353

T e e e
- H L -HgL - -

Hi Channel {2462.00 MHz

4924

4.5

4924

nT

T.386

381

T.386

5.8

4924

412

4924

3.1

T.386

3.6

T.386

5.4

T e e e
- H L -HgL - -

Rev. 4.1.2.7

Note: No other emissions were detected ahove the system noise floor.
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.2.2. TRANSMITTER ABOVE 1 GHz FOR 802.11g MODE IN THE 2.4 GHz
BAND

RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ

- Agilent 14:45:28 Sep @, 2009 R T |Freg/Channel

Praject: 090U12794-1 Mkr1 2.389 56 GHz Center F
enter Freq
Ref 110 dBpy #Atten 0 B 66.35 dBpYv' 5 S000000 Gils

#Peak

Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
8.00000000 hHz
Ao hdan|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #WBW 1 MHz Sweep 1.067 ms 2001 pts)

Page 21 of 75
COMPLIANCE CERTIFICATION SERVICES FORM NO: CCSUP4701C
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of CCS.




REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, HORIZ
5 Agilent 14:46:09 Sep 8, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY #Atten 0 dB 19.27 dBy
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
) Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT
e Agilent 14:52:38 Sep 8, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.389 68 GHz Centor F
J enter Freq
Ref 110 dBpv #htten 0 B 68.42 dBpv 2 25000000 GHz
#Peak
Log
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
5.00000000 MHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, VERT
e Agilent 14:53:18 Sep 8, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY #Atten 0 dB 51.04 dByY
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
) Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
4 Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, HORIZONTAL)

HIGH CHANNEL RESTRICTED, PEAK, HORIZ
e Agilent 14:40:03 Sep 8, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.483 937 25 GHz Centor F
J enter Freq
Ref 110 dBpv #htten 0 B 70.43 dBpv 5 45175000 GHz
#Peak
Log
Start Freq
2.48350000 GHz
Stop Freq
2.A0000000 GHz

CF Step
1.65000000 hHz
MlAuto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HIGH CHANNEL RESTRICTED, AVG, HORIZ
5 Agilent 14:40:34 Sep 8, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.483 500 00 GHz

Center Freq
Ref 110 dByv #Atten 0 dB 49.70 dByY
ok enZ ] 249175000 GHz

Log
Start Freq
2 483850000 GHz
; Stop Freg
250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, VERTICAL)

HIGH CHANNEL RESTRICTED, PEAK, VERT
- Agilent 14:36:04 Sep 8, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.483 755 75 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 66.73 dBuv 5 45175000 GHz
#Peak
Log
Start Freq
2.48350000 GHz
Stop Freq
2.A0000000 GHz

CF Step
1.65000000 hHz
HlAuto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HIGH CHANNEL RESTRICTED, AVG, VERT
e Agilent 14:36:21 Sep 8, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.483 500 00 GHz

Center Freq
Ref 110 dByv #Atten 0 dB 48.45 dByY
ok enZ ] 249175000 GHz

Log
Start Freq
2 483850000 GHz
; Stop Freg
250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12794-1
FCC ID: PD9112BNHU

DATE: SEPTEMBER 18, 2009
IC: 1000M-112BNHU

HARMONICS AND SPURIOUS EMISSIONS

High Frequency Measurement
Compliance Certification Sexrvices, Fremont Sm Chamber

Test Engr: MENGISTU MEKURIA

Date: 1017108

Project #: 09U12794

Company: INTEL CORPORATIONS

EUT Description: INTEL 1000 SERTES WIFI MODULE INSIDE LENOVO CARAMFL-3 TABLFT LAPTOP

EUT M/N: 112BNHMW

Test Targei: FCC PART 15.24T/RS 5210

Mode Oper: TX, g MODE
f Measmmmement Frequency Amp  Preamp Gain Average Field Strength Limit
Dist Distance to Antenma D Corr Distance Correct to 3 meters Peak Field Strength Lirmt
Ferad  Analyzer Feading Avg Average Field Strength @ 3 m Ilarzin ws. Average Limit
AF Anterma Factor Peak  Caloulated Pealk Field Strength Margin vs. Peak Limit

Cable Laoss HFF  High Pass Filter

AF Amp ;D Corr
dB/m. dB

i3

330

35z

32

i3

330

35z

i e i
3L - Ho3L - Ho3L . Ho g . ]

32

331

33l

353

3.3

331

33l

353

i e i
3L - Ho3L - Ho3L . Ho g . ]

3.3

331

33l

354

354

351

33l

354

i e i
3L - Ho3L - Ho3L . Ho g . ]

Note: No other emissions were detected ahove the system noise floor.
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.2.3. TRANSMITTER ABOVE 1 GHz FOR 802.11n HT20 MODE IN THE 2.4
GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ

¥ Agilent 15:03:13 Sep 9, 2009 R T [Freg/Channel

Praject: 090U12794-1 Mkr1 2.389 64 GHz Center F
enter Freq
Ref 110 dBpy #Atten 0 B 68.77 dBpYv' 5 S000000 Gils

#Peak

Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
8.00000000 hHz
Ao hdan|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #WBW 1 MHz Sweep 1.067 ms 2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, HORIZ
e Agilent 15:03:54 Sep 9, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY #Atten 0 dB 19.58 dByY
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
) Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT
- Agilent 14:58:58 Sep 8, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.389 36 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 70.50 dBpv 2 25000000 GHz
#Peak
Log
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
5.00000000 MHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, VERT
e Agilent 14:59:41 Sep 8, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY #Atten 0 dB 51.20 dByY
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
) Stop Freg
239000000 GHz

CF Step

3.00000000 MHz
8 Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On 8

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, HORIZONTAL)

HIGH CHANNEL RESTRICTED, PEAK, HORIZ
e Agilent 15:08:55 Sep 9, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.483 557 75 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 69.88 dBpv 5 45175000 GHz
#Peak
Log
Start Freq
2.48350000 GHz
Stop Freq
2.A0000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HIGH CHANNEL RESTRICTED, AVG, HORIZ
e Agilent 15:09:21 Sep 9, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.483 500 00 GHz

Center Freq
Ref 110 dByv #Atten 0 dB 51.19 dByY
ok enZ ] 249175000 GHz

Log
Start Freq
2 483850000 GHz
; Stop Freg
250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, VERTICAL)

HIGH CHANNEL RESTRICTED, PEAK, VERT
e Agilent 151311 Sep 9, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.483 500 00 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 67.68 dBpv 5 45175000 GHz
#Peak
Log
Start Freq
2.48350000 GHz
Stop Freq
2.A0000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HIGH CHANNEL RESTRICTED, AVG, VERT
e Agilent 15:13:43 Sep 9, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.483 500 00 GHz

Center Freq
Ref 110 dByv #Atten 0 dB 49.68 dByY
ok enZ ] 249175000 GHz

Log
Start Freq
2 483850000 GHz
; Stop Freg
250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12794-1
FCC ID: PD9112BNHU

DATE: SEPTEMBER 18, 2009
IC: 1000M-112BNHU

HARMONICS AND SPURIOUS EMISSIONS

Test Engr:
Date:
Project #:
Company:
EUT Description:
EUT M/N:
Test Target:
Mode Oper:
f
Dist
Fead
AF

High Frequency Measurement
Compliance Certification Services, Fremont 5m Chamber

MENGISTU MEKURLA

101708
0eUL2Te4

INTEL CORPORATIONS
INTEL 1000 SERIES WIFI MODULE INSIDE LENOV O CARAMEL-3 TABLET LAPTOP

112BNHMW

FCC PART 15.24T/R5 5210

TX, HTI0 MODE

Ieamrement Frequency dmp  Preamp Gain

Distance to Antenna

Analyzer Reading
Anterma Factor
Cable Loss

D Corr Distance Correct to 5 meters
Avg Average Field Strength @@ 3 m
Peak  Calmulated Peak Field Strength
HPF  High Pass Filter

Loverage Field Stremgth Limit
Peak Field Strength Limit
Margin vs. dverage Limit
Margzin vs. Peak Lt

Read

Amp D Coxr
dB

Margin
dB

mimimim i
Pl oL -Heg L Heg L - |

mimimim i
Pl oL -Heg L Heg L - |

mimimim i
Pl oL -Heg L Heg L - |

Rev. 4.1.2.7

Note: No other emissions were detected ahove the system noise floor.
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.2.4. TRANSMITTER ABOVE 1 GHz FOR 802.11n HT40 MODE IN THE 2.4
GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ

H Agilent 15:31:11 Sep 9, 2009 R T [Freg/Channel

Praject: 090U12794-1 Mkr1 2.389 64 GHz Center F
enter Freq
Ref 110 dBpy #Atten 0 B 66.67 dBuy' 5 S000000 Gils

#Peak

Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
8.00000000 hHz
Ao hdan|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #WBW 1 MHz Sweep 1.067 ms 2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, HORIZ
e Agilent 15:31:56 Sep 9, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY #Atten 0 dB 50.80 dByY
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
: Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT
- Agilent 15:35:24 Sep 9, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.389 60 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 69.03 dBpv 2 25000000 GHz
#Peak
Log
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
5.00000000 MHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, VERT
e Agilent 15:36:01 Sep 9, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY #Atten 0 dB 52.41 dBy
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
: Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)

Page 42 of 75
COMPLIANCE CERTIFICATION SERVICES FORM NO: CCSUP4701C
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of CCS.




REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, HORIZONTAL)

HIGH CHANNEL RESTRICTED, PEAK, HORIZ
e Agilent 15:25:52 Sep 9, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.484 877 75 GHz Centor F
J enter Freq
Ref 110 dBpv #htten 0 B 68.94 dBpv 5 45175000 GHz
#Peak
Log
Start Freq
2.48350000 GHz
Stop Freq
2.A0000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HIGH CHANNEL RESTRICTED, AVG, HORIZ
e Agilent 15:26:20 Sep 9, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.483 590 75 GHz

Center Freq
Ref 110 dByv #Atten 0 dB 51.92 dByY
ok enZ ] 249175000 GHz

Log
Start Freq
2 483850000 GHz
; Stop Freg
250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, VERTICAL)

HIGH CHANNEL RESTRICTED, PEAK, VERT
e Agilent 15:22:01 Sep 9, 2009 R T |FregiChannel

Project: 090U12794-1 Mkr1 2.484 927 25 GHz Centor F
J enter Freq
Ref 110 dBpv #htten 0 B 68.40 dBpv 5 45175000 GHz
#Peak
Log
Start Freq
2.48350000 GHz
Stop Freq
2.A0000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HIGH CHANNEL RESTRICTED, AVG, VERT
e Agilent 15:22:23 Sep 9, 2009 R T [FregiChannel

Project: 030U12784-1 Mkr1 2.483 846 50 GHz

Center Freq
Ref 110 dByv #Atten 0 dB 51.13 dByY
ok enZ ] 249175000 GHz

Log
Start Freq
2 483850000 GHz
; Stop Freg
250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HARMONICS AND SPURIOUS EMISSIONS

High Frequency Measurement
Compliance Certification Services, Fremont Sm Chamber

Test Engr: MENGISTU MEKURIA

Date: 10/17/08

Project #: 09012794

Company: INTEL CORPORATIONS

: INTEL 1000 SERIES WIFI MODULE INSIDE LENOVO CARAMFL-3 TABLET LAPTOP
: 112BNHMW

Test Targei: FCC PART 15.24T/RS5 5210

Mode Oper: TX, HT40 MODE
f IMeamrement Frequancy dmp  Preamp Gain Average Fiald Strength Limit
Dist  Distance to Anterma D Corr Distance Correct to 3 meters FPaak Field Strength Limit
Fead Analyzer Reading hvg hverage Field Strength @ 3 m Margin vs. Average Linut
AF Anterna Factor Peak  Calrulated Peak Field Strength Margin vs. Peak Linut
CL Cable Lioss HPFF  High Pass Filter

f Dist | Read Amp D Corr Corr. | Limit
GHz {m)} | dBuV dB AdBuVim dBuVlim

Low Channel {2422 MHz)
4844 X 38.7 : X 0408 740
dBdd X 6.2 & E. . X 0 384 Ed0
7.266 X T2 i3m0 . X 0 434 740
7366 X 3E.d qT . X 0 3L6 . Ed0
4844 X 38.2 & 5. ! X 0403 740
dBdd X 6.3 & E. . X 0 384 Ed0
7.266 X ; T . X 0 435 740
7366 X . X 0 3L6 . Ed0

i imim i
[ -H L - H L H

Bid Ch
4874
4874
T.311
7311
4874
4874
T.311 A A
7311 . 5.5

i imim i
[ -H L - H L H

Hi Channel (1452 Mz ]
4,904 X 385
4,004 X 6.3
7.356 X 3%.3
7.386 X 354
4,904 X 38.7
4,004 X 6.3
7.356 X 376
7.386 X 353

i imim i
[ -H L - H L H

Rev. 4.1.2.7
Note: No other emissions were detected ahove the system noise floor.
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.3. TRANSMITTER ABOVE 1 GHz (WISTRON ANTENNA)

7.3.1. TRANSMITTER ABOVE 1 GHz FOR 802.11b MODE IN THE 2.4 GHz
BAND

RESTRICTED BANDEDGE (HIGH CHANNEL, HORIZONTAL)

HIGH CHANNEL RESTRICTED, PEAK, HORIZ
- Agilent R T |FregiChannel

Project: 0912794 Mkr1 2.484 135 25 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 62.13 dBpv 5 45175000 GHz

#Peak

Start Freq
2 48350000 GHz
Stop Freq
2 50000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
Swp on O

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HIGH CHANNEL RESTRICTED, AVG, HORIZ
e Agilent R T |FregiChannel

Project: 03U12794 Mkr1 2.483 516 50 GHz

Center Freq
Ref 110 dByv #Atten 0 dB 4437 dBY
ok enZ ] 249175000 GHz

Log
Start Freq
2 483850000 GHz
; Stop Freg
250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, VERTICAL)

HIGH CHANNEL RESTRICTED, PEAK, VERT
e Agilent R T |Freg/Channel

Project: DAL12794 Mkr1 2.485 669 75 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 62.20 dByv 5 45175000 GHz
#Peak
Log
Start Freq
2.48350000 GHz
Stop Freq
2.A0000000 GHz

CF Step
1.65000000 hHz
MAuto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HIGH CHANNEL RESTRICTED, AVG, VERT
e Agilent R T |FregiChannel

Project: 03U12794 Mkr1 2.483 500 00 GHz

Center Freq
Ref 110 dByv #Atten 0 dB 44.46 dByY
ok enZ ] 249175000 GHz

Log
Start Freq
2 483850000 GHz
; Stop Freg
250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.3.2. TRANSMITTER ABOVE 1 GHz FOR 802.11g MODE IN THE 2.4 GHz
BAND

RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ

i Agilent R T |Freg/Channel

Praject: 09112794 Mkr1 2.389 52 GHz Center F
enter Freq
Ref 110 dBpy #Atten 0 B 67.89 dBpYv' 5 S000000 Gils

#Peak

Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
8.00000000 hHz
Ao hdan|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #WBW 1 MHz Sweep 1.067 ms 2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, HORIZ
e Agilent R T |FregiChannel

Project: 03U12794 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY/ #Atten 0 dB 50.43 dByY
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
) Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT
e Agilent R T |Freg/Channel

Project: DAL12794 Mkr1 2.389 60 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 68.21 dBpv 2 25000000 GHz
#Peak
Log
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
5.00000000 MHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, VERT
e Agilent R T |FregiChannel

Project: 03U12794 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY/ #Atten 0 dB 50.34 dByY
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
) Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.3.3. TRANSMITTER ABOVE 1 GHz FOR 802.11n HT20 MODE IN THE 2.4
GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ

i Agilent R T |Freg/Channel

Praject: 09112794 Mkr1 2.389 60 GHz Center F
enter Freq
Ref 110 dBpy #Atten 0 B 71.33 dBpYv' 5 S000000 Gils

#Peak

Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
8.00000000 hHz
Ao hdan|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #WBW 1 MHz Sweep 1.067 ms 2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, HORIZ
e Agilent R T |FregiChannel

Project: 03U12794 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY/ #Atten 0 dB 50.68 dByY
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
) Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT
e Agilent R T |Freg/Channel

Project: DAL12794 Mkr1 2.389 80 GHz Centor F
enter Freq
Ref 110 dBpv #htten 0 B 71.71 dBpv 2 25000000 GHz
#Peak
Log
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
5.00000000 MHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, VERT
e Agilent R T |FregiChannel

Project: 03U12794 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY/ #Atten 0 dB 50.72 dByv
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
) Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.3.4. TRANSMITTER ABOVE 1 GHz FOR 802.11n HT40 MODE IN THE 2.4
GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ

i Agilent R T |Freg/Channel

Praject: 09112794 Mkr1 2.389 80 GHz Center F
enter Freq
Ref 110 dBpy #Atten 0 B 69.17 dBpYv' 5 S000000 Gils

#Peak

Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
8.00000000 hHz
Ao hdan|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #WBW 1 MHz Sweep 1.067 ms 2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, HORIZ
e Agilent R T |FregiChannel

Project: 03U12794 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY/ #Atten 0 dB 52.22 dByY
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
: Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT
e Agilent R T |Freg/Channel

Project: DAL12794 Mkr1 2.389 88 GHz Centor F
J enter Freq
Ref 110 dBpv #htten 0 B 69.41 dBpv 2 25000000 GHz
#Peak
Log
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
5.00000000 MHz
Auto Man|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp on O

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LOW CHANNEL RESTRICTED, AVG, VERT
e Agilent R T |FregiChannel

Project: 03U12794 Mkr1 2.390 00 GHz

Center Freg
Ref 110 dBpY/ #Atten 0 dB 52.43 dBy
fpealk [ o Yl 2 35000000 GHz

Log
Start Freq
231000000 GHz
: Stop Freg
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
On off

Swp

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.4. WORST CASE RECEIVER ABOVE 1 GHz

High Frequency Measurement
Compliance Certification Services, Fremont Sm Chamber

Company: INTEL CONFORATION

Project #: 091112794

Date: 8/13,2009

Test Engineer: MENGISTU MEKURIA

Configuration: INTEL 1000 SERIES WIFI MODULE INSIDE LENOVO CARAMEL-3 TAELET LAPTCFP
Mode: RXMODE

Test Equipment:

Horn 1-18GHz ‘ Pre-amplifer 1-26GHz Pre-amplifer 26 40GHz Horn > 18GHz ‘ Limit ‘

|'I73:S'N:6717@3m j |T1=1-1 Miteq 3003A00931j | j | j ‘ RX RSS 210 j

Hi Frequency Cables

3’ cable 22807700 ‘ 12’ cable 22807600 20’ cable 22807500 ‘ HPF ‘ Reject Filter Peak Measurements
REW=VBW=1MHz

¥ cable 22807700 | [ 12" cable 22807600 . ‘20'cahle22307500 j ‘ j .| Average Measurements
REW=1MHz ; VEW=10Hz
f AF | CL

Dist : Read Pk Read Avg.| : Amp i Peak Avg Pk Lim : Avg Lim: Pk Mar ; Avg Mar Notes
dBuV dBuV dB/1n dB dBuV/m | dBuVin | dBuVim | dBuVim 4B dB (ViH)
S04 374 24.1 -394 75 245 -365 -20%
528 334 259 .| -38.6 43.1 2319 -39 -30.1
49.0 335 262 .| -385 398 243 -342 -29.7
66.7 355 247 -39.1 540 237 -19.1 -303
638 365 26.0 .| -38.6 543 270 -10.7 270
605 346 275 379 53.7 278 -203 -26.2
485 369 292 .| -374 443 38 -207 -212
478 207 322 -36.6 48.6 305 254 -235

o i m

Rev. 111008

Measurement Frecuency Amp  Preamp Gain AvgLim  Average Field Strength Limit
Distance to Antenna D Corr Distance Cotrect to 3 meters Pk Lim  Peak Field Strength Limit
Analyzer Reading Avg Awerage Field Strength @ 3 m Ayg Mar MMargin vs. Average Lirnit
Anterma Factor Peak  Calculated Peak Field Strength Pk Mar IMargm vs. Peak Lt

Cable Loss HPF  High Pass Filter
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.5. WORST CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, HORIZONTAL)

HORIZONTAL PLOT

Measurement Configuration |

Measurement Distance: 3 m Ant. Pol.: Horizontal FCCClassBat3 M

o
=
=

L]
2
=]

=
fx}
=

2
-
=
=]
=
a
T 30,0
1
=
g
=L

M
2
=

0.0

-10.0

-20.0-1 :
30.00 127.00 22400 32100 41800 51500 61200 709.00 80600  903.00  1000.00
Res. BW 120 kHz Freq. {MHz) VBW 120 kHz

Project No.: 09U12974
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REPORT NO: 09U12794-1
FCC ID: PD9112BNHU

DATE: SEPTEMBER 18, 2009

IC: 1000M-112BNHU

VERTICAL PLOT

Measurement Configuration

Measurement Distance: 3 m Ant. Pol.: Vertical

FCCClassBat3 M

-
=
=

1]
2
=]

&
fx}
=

w
=
=]

=
=
=
]
=
=
a
=
=
£
=
E
<

M
2
=

2 : f

-
i
=]

=)
=

-10.0

-20.0-L -
30.00 127.00
Res. BW 120 kHz

515.00 612.00 F09.00 806.00 903.00

Freq. (MHz)

224.00 321.00 418.00

Project No.: 09U12974

VBW 120 kHz

]
1000.00
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HORIZONTAL AND VERTICAL DATA

30-1000MHz Freguency Measurement
Compliance Certification Services, Fremont $m Chamber

Test Engr: MENGISTU MEKURIA
Date: 10/13/08
Project #: 09012794
Company: INTEL CORPORATIONS
EUT Deseription:  INTEL 1000 SERIES WIFI MODULE INSIDE LENOVO CARAMEL-3 TABLFT LAPTOP
EUT M/N: 112BNHMW
Test Target: FCC PART 15.247T/RS55210
Mode Oper: TX, Worst Caze
f Measrement Frequeney  Amp  Preamp Gain Margin ~ Margin vs. Limit
Distance to Antenna D Corr Distance Correct to 3 meters
Eead  Analywer Reading Filter  Filter Insert Loss
AF Antenna Factor Corr.  Calmilated Field Strength
Cable Loss Limit  Field Strength Limit

Read Amp Corr.
dBuV dB dBuVim

34.3 . . . 252
44.8 i - 282 . . 8.7
49.1 . - 8.2 . . 34.1
49.3 . - 28.2 . . 34.7
38.6 . - 7.7 . . 30.5
33.7 . . 274 . . 9.8
33.1 . . 8.4 . . 4.5
44.2 . - 8.2 . . 8.4
47.7 . - 28.2 . . 3.7
47.6 . - 28.2 . . 3.6
48.1 . - 28.2 . . 33.6
36.0 . - .7 . . 7.9

3

T e e i e
wimimiminimiiieineie

Rev. 1.27.09
Note: No other emissions were detected above the system noise floor.
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

8. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 7.2.2
Frequency of Emission (MHz) Conducted Limit (dBuV)
Quasi-peak Average
0.15-0.5 B tor 56 50 to 46
0.5-5 56 46
5-30 i) 50
" Decreases with the logarithm of the frequency.
TEST PROCEDURE
ANSI C63.4
RESULTS
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

6 WORST EMISSIONS

CONDUCTED ERISSIONS DATA (115VAC 60Hz)

Frey. Reading Closs | Limit EMN B in Remark

(MHz) | PK (dBuV) | QF (dBuV) | AV (dBuV)| (dB) QF AV [QP{B)AVE)| L1/L2
019 5142 -- 372l oo 63.91 539 -1248 | -1a.70 L1
0.2a 45 87 - 3264 oo al.5a 51.56 -15ad | -1892 L1
0.5z 3824 - 3200 oo 36.00 4600 FTa | -13.01 L1
019 40 07 - 3508 oo A3.00 5300 1402 | -1891 L2
0.2 44 34 - 2817 oo al.50 51.50 1714 | -2333 L2
0.52 37a2 - 2073 oo 54.00 4400 1818 | -16.27 L2
& Worst Data
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REPORT NO: 09U12794-1 DATE: SEPTEMBER 18, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LINE 1 RESULTS

GOMPLIHNBE Compliance Certification Services

T . 47173 Benicia Street
T &= pinEBring Service, Inc,
¥ icovrniaRrRgT Fremont, CA 94538
LLEEATOY
Tel: (510) 771-1000
Fax: (510) eel1-0888

Data#: 7 File#: 09U127%4 LC.EMI Date: 09-10-200% Time: 15:00:49
Levd (dBu
P (dBui)

CISPR CLASS-B

AYERAGE

Fef Trace:

Condition: CISPR CLASS-B
Test Operator: : Mengistu Mekuria
Project #: 1 09012794
Company: : Intel
EUT Description:: Module 802.1lbgn 1x2
Mode: : TX Worst Case 2.4GHz RAcon Antenna
Target: 1 FCC Class B
Voltage: : 115VAC/60HZ
: Ll: Peak ( Blue ) , Average (Green )
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REPORT NO: 09U12794-1
FCC ID: PD9112BNHU

DATE: SEPTEMBER 18, 2009
IC: 1000M-112BNHU

LINE 2 RESULTS

COMPLIANCE

@ @ Enginesring Service, Inc.
' PO WGELEISRR G
LLCEA, TUW

Compliance Certification Services
47173 Benicia Street

Fremont, CA 94538

Tel: (510) 771-1000

Fax: (510) 661-0888

Data#: 14 File#:

gg Lo @BUT)

08U127%4 LC.EMI

Date: 09-10-2009 Time: 15:10:48

CISPR CLA

AVEER

015022

(Line Conducdion)
Trace: 12

CLASS-B

: Mengistu Mekuria
090127594

Intel

Condition: CISER
Test Operator:
Project +#:
Ccompany: :
EUT Description::
Mode: :
Target:
Voltage:

T Worst Case
FCC Class B
: 115VAC/60Hz
: LZ2: Peak |

Blue ) , Average

Eef Trace:

Module 802.11lbgn 1x2
2.4GHz_Acon Antenna

(Green )
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